
BOARD OF DIRECTORS 

AMBERROSE MERINO 

Division 1 

DON WILSON 

Division 2 

GLORIA DIZMANG 

Division 3 

KATHY MAC LAREN‐GOMEZ 

Division 4 

VINCENT DINO 

Division 5 

DENNIS D. LaMOREAUX 

General Manager 

ALESHIRE & WYNDER LLP 

Attorneys 

661‐947‐4111  | 2029 East Avenue Q Palmdale, California  93550  | palmdalewater.org  

April 7, 2021 

AGENDA FOR REGULAR MEETING  
OF THE BOARD OF DIRECTORS  

OF THE PALMDALE WATER DISTRICT 
TO BE HELD AT 2029 EAST AVENUE Q, PALMDALE 

OR VIA TELECONFERENCE 

FOR THE PUBLIC: VIA TELECONFERENCE ONLY 
DIAL-IN NUMBER: 571-748-4021  ATTENDEE PIN: 688-602-545#
Submit Public Comments at: https://www.gomeet.com/688-602-545 

MONDAY, APRIL 12, 2021 

6:00 p.m.  
[...]
tural, structure, chemical process, mechanical, electrical, and I&C) during 
project planning, design and construction phases. 

Installation of Replacement Well to Improve Water Quality Using 
In-Well Blending for Small Disadvantaged Community, Modesto, CA 
Well Equipping Lead.  Designing a replacement well for the City of Modesto 
on behalf of the City of Grayson. The existing Well 274 is one of two wells that 
are the only source of municipal water for the City of Grayson’s approximate-
ly one thousand residents. The existing Well 274 is shallow and extracts 
groundwater from the upper portion of the aquifer system degraded by nitrate 
at concentrations exceeding the MCL. The intent of this project is to design 
and install a well with two screen sections to extract and blend contaminat-
ed and uncontaminated water to meet MCL requirements. The Project also 
includes consideration of space and utility upgrades for a future treatment 
system and / or storage tank. To this end, the concept-level design considers 
a future Reverse Osmosis (RO) treatment plant or application of emerging 
technology for the biological treatment of nitrate. 

Bellflower High Capacity Well, City of Bellflower, CA
Project Manager.  Project included preparation of a siting study, preliminary 
design report, and final engineering design and construction management 



Hazen and Sawyer

Steven Conner, PE

and inspection services for the well drilling and equipping of the city’s new high-capacity groundwater well.  The 
well is designed to produce 3,500 gallons per minute of high-quality groundwater to replace a large portion of the 
city’s water supplies. The well is equipped with a 400 HP variable frequency drive-driven vertical turbine well pump 
enclosed in a building for noise mitigation and well security. The project included design of a sodium hypochlorite 
disinfection system, backup generator, and HVAC. Noise mitigation was a key issue for this project, with sound 
dampening design for the building, HVAC equipment, and emergency backup generator. Provided engineering 
support during testing and start-up of the well. 

Raub 4-R and Raub 5-R Well Replacement Project,  Hillwood Properties, San Bernardino, CA
Project Manager. Provided engineering design and construction phasing for the Raub 4-R and Raub 5-R Well Re-
placement Project, which involved relocation of two existing production wells to make way for construction of a large 
warehouse. This time-critical project involved construction of two new wells prior to destruction of the existing 
wells, all of which occurred under clear and immovable deadlines on the part of the developer. The project included 
the drilling, equipping, and testing two ground water extraction wells, disinfection of both wells, installation of 
discharge and pump-to-waste pipelines for Raub 4-R, Raub 5-R, and existing Raub 7, to carry raw water to a nearby 
treatment facility and detention pond; approximately 4,400 linear feet of 12-inch, 20-inch, and 24-inch DIP pipelines; 
approximately 1,300 linear feet of 20-inch CML and CMC bypass line; installation of a gravity pre-lube system; 
abandonment of three wells; demolition of two wells; electrical improvements; conduits and wiring; and emergency 
generator connections at each well.  

Wells 21 and 22 Wellhead Facilities and Pipelines, Irvine Ranch Water District, Tustin, CA 
Task Manager.  Task manager responsible for the design of the wellhead facilities and untreated water pipeline.  
Consultant was responsible for engineering services necessary to support the final design, bidding, and construction 
of the wellhead facilities, untreated water, product water and brine disposal pipelines. Deliverables included plans, 
specifications and engineers estimates of probable construction costs for each the wellhead facilities and all pipelines. 
Well 21 and Well 22, with capacities of 3,300 gpm and 1,600 gpm respectively, are submersible turbine pump / motor 
assemblies, installed within vaults, and one well is equipped with a bladder-type surge tank.  Project included 7,000 
ft. of 24-inch steel untreated water pipeline, 13,000 feet of 36-inch steel product water pipeline and 1,700 LF of 10-
inch HDPE brine concentrate pipeline. The pipelines required jack-and-bores to cross the OCTA Metrolink train 
tracks, an Orange County Flood Control District channel, BNSF train tracks, a box culvert, and Peter’s Canyon 
Channel.  Consultant was responsible for processing Orange County Flood Control encroachment and discharge 
permits, cities of Tustin and Irvine encroachment permits, OCSD class 1 wastewater discharge and trunk sewer 
connection permits, SCRRA/OCTA Metrolink right of entry/crossing agreements, an OSHA tunneling permit, a 
Caltrans encroachment permit, and a BNSF - right of entry/crossing agreement. 

Downey Wells, Geoscience, Downey, CA  
Project Manager.  As part of a consultant team, provided engineering services for the design, installation, and equip-
ping of two new groundwater wells for the city’s water system. The goal was to design, drill, develop, and equip two 
new deep, high-capacity groundwater wells that will enhance the city’s ability to provide reliable, high-quality, 
cost-effective water service to its current and future customers. With each well anticipated to supply 2,500 gallons 
of water per minute to the city’s distribution potable system, the combined total well production could account for 
25 percent of the city’s future potable water needs. The project began with a comprehensive geohydrological, engi-
neering, and hydraulic assessment of six alternative well sites. This assessment addressed site-specific needs, eval-
uated site suitability for well construction and operation, and identified required off-site pipeline facilities. Two 
preferred sites were selected, preliminary layouts were developed, and CEQA documents prepared.



R
om

ba
rd

o,
 F

ra
nk

Frank Rombardo, PE
QA/QC

Mr. Rombardo has performed numerous water 
treatment plant process evaluations and has 
designed both new treatment plant and upgrades 
to existing facilities.  He offers specialized 
expertise in water treatment plant optimization 
and pumping plants.

James E. Quarles Plant 1 Replacement Project, Cobb County-
Marietta Water Authority, GA
Lead Process Engineer. Responsible for replacement of an existing water 
treatment plant with a new 33-mgd conventional water treatment plant. 
The design includes provisions allowing for a future expansion of 66 
mgd. The project includes new raw water piping, rapid mix, coagulated 
water splitter box, baffled flocculation basins, sedimentation basins (with 
stainless settling plates), dual media filters, high-service pump station, 
and alum system. The project involves significant sequencing to keep 
half of the existing plant in operation during construction. Mr. Rombar-
do’s responsibilities included developing the PER for regulatory approv-
al and performing process detailed design. 

Riverside Drive WTP PAC System, Gainesville, GA
Project Manager and Lead Process Engineer. This project was undertaken 
to combat periodic taste and odor episodes. The scope included evaluation 
of five different types of PAC systems, including dry silo, SuperSacks, in-
ground slurry tank, slurry system provided by Burnett Lime, and portable 
hopper and feed system. Design and construction phase services were 
performed for a new PAC silo feed system for this 25-mgd WTP.

Water Treatment Comprehensive Master Plan, Gainesville, GA
Lead Process Engineer. Gainesville operates two water treatment plants 
– Riverside Drive WTP (25 mgd) and Lakeside (10 mgd). The project in-
cludes developing a long-range master plan (through year 2050) for the 
two water treatment plants, as well as a comprehensive plan that con-
siders major transmission mains within the system. For each treatment 
plant, the project scope includes performing background and source 
water assessments, facility evaluations, and alternative evaluations to 
characterize current and anticipated future raw water conditions and 
evaluate facility unit processes to determine their capacity and their 
ability to achieve finished water goals for both quantity and quality. Mr. 
Rombardo was responsible for leading the evaluations of the Lakeside 
WTP, which included performing a treatability study to optimize the 
coagulation process.

Education
MS, Enviornmental Engineering 
and Sciences, Clemson University

BSEnvE, University of Central 
Florida

Certification/License
Professional Engineer

Areas of Expertise
•	 Water treatment plant design

•	 Plant hydraulics

•	 Process optimization

•	 Chemical feed systems

•	 On-site generation of sodium 
hypochlorite

Professional Activities
American Water Works Association 

Water Environment Federation 

American Membrane Technology 
Association  

Georgia Association of Water 
Professionals

American Society of Civil Engineers



Frank Rombardo, PE

R
om

ba
rd

o,
 F

ra
nk

Hazen and Sawyer

Riverside Drive Water Treatment Plant Chemical System Improvements, Department of Water 
Resources, City of Gainesville, GA 
Lead Process Engineer. Design of a new chemical facility for a 25-mgd conventional WTP. The chemical facili-
ty was designed to house bulk sodium hypochlorite, alum, liquid lime, and chlorine dioxide. Provisions were 
built into the design to add a fluoride storage and feed system. The post flash mix basin at the plant was replaced 
with two new post flash mix basins. The project involved sequencing to keep the existing plant in operation 
during construction. Mr. Rombardo’s responsibilities included developing the PER for regulatory approval, 
detailed design, bid response and design engineer during construction for the project. Mr. Rombardo also 
served as the design engineer during construction of the project.

NCWRF Bulk Chemical, Electrical Grid & Lightning Protection Project, Columbus Water Works, Columbus, GA 
Lead Process Engineer, Project Manager and Design Engineer during construction.  The project included de-
molishing an existing lime storage and feed system and replacing the system with two liquid lime storage and 
feed systems.   An existing fluoride tank was demolished and replaced with a new 5,000-gallon bulk storage 
tank.  Electrical improvements included replacing two sets of 2.4 KV switchgear lineups, replacing electrical 
distribution switchboards and panels and providing lightning protection and surge protective devices.  In-
strumentation and control system upgrades were also included in the project.  Mr. Rombardo’s responsibilities 
included developing the process design and managing the design portion of the project.  The project bid at 
approximately $4 million with construction expected to begin in early 2018.  Mr. Rombardo was the design 
engineer during construction.

Knox Chapman WTP, Knox Chapman Utility District, Knoxville, TN 
Project Manager / Technical Process Advisor. Design of a new 8-mgd expandable to 12-mgd ultrafiltration mem-
brane WTP for Knox Chapman Utility District in Knoxville, TN.  The objective of the project was to treat raw 
water from the French Broad River by direct coagulating prior to membrane filtration to reduce Total Organic 
Carbon (TOC) and turbidity so the Knox Chapman Utility District would comply with future regulations while 
providing water treatment capacity to meet the needs of the surrounding area.  The new ultrafiltration WTP was 
constructed to replace the existing conventional WTP.  The existing raw water intake structure was used to con-
vey raw water to the new ultrafiltration WTP.  The new ultrafiltration WTP was connected to the existing clearwell 
to provide disinfection and storage of treated water.  Pilot-scale testing was performed to proof test the manu-
facturers proposed membrane system.  Responsibilities included managing the project and serving as a technical 
lead during design of the WTP. Chemical feed system at the WTP included sodium bisulfite, citric acid, sodium 
hydroxide, hydrofluorosilicic acid, chlorine dioxide (sulfuric acid and Purate), hydrochloric acid, liquid lime, 
coagulant (polyaluminum chloride), corrosion inhibitor, and 12-percent sodium hypochlorite.

Yahoola Creek Reservoir Water Treatment Plant, City of Dahlonega, GA 
Lead Process Engineer / Construction Manager. Responsible for design, construction and startup of a new 
4-mgd (expandable to 10 mgd) microfiltration membrane WTP. Mr. Rombardo was involved in this project 
from cradle to grave with responsibilities including performing bench and pilot-scale studies, serving as lead 
process engineer, and managing construction administration and startup of the WTP. Mr. Rombardo was on 
site for construction administration and startup of the WTP.

Water Treatment Plant Expansion, Anderson Regional Joint Water Authority, Anderson, SC
Lead Process Engineer. Responsible for the upgrade/improvement of a 13-mgd WTP expansion project that 
included new raw water pumps, expanding the raw water pump header, installing a parallel raw water trans-
mission line, installing a ROF controller, installing an additional solids flocculating clarifier, installing trans-
fer pump capacity, a chlorine leak detection and scrubbing system and an additional standby power generator. 
Responsibilities included lead process engineer, writing PER, developing contact documents, and preparing 
permit applications.



O
’B

rie
n,

 K
en

t

Kent O’Brien, PG, CEG
QA/QC

Kent is a Senior Hydrogeologist with over 28 
years of professional experience. He specializes 
in the planning and implementation of strategies 
to resolve groundwater supply problems. 

Geohydrologic and Engineering Design Services for the City of Ban-
ning Well C-8, Banning, CA
QA/QC. Well C-8 is going to be a new well for increased supply for the City of 
Banning.  Services include well siting study, planning and design for both the 
well drilling and equipping, and construction services. (Design: 2018-2019)

Installation of Replacement Well to Improve Water Quality Using 
In-Well Blending for Small Disadvantaged Community, Modesto, CA 
Project Manager and Geohydrologist.  Designing a replacement well for the 
City of Modesto on behalf of the City of Grayson. The existing Well 274 is one 
of two wells that are the only source of municipal water for the City of Grayson’s 
approximately one thousand residents. The existing Well 274 is shallow and 
extracts groundwater from the upper portion of the aquifer system degrad-
ed by nitrate at concentrations exceeding the MCL. The intent of this project 
is to design and install a well with two screen sections to extract and blend 
contaminated and uncontaminated water to meet MCL requirements. The 
Project also includes consideration of space and utility upgrades for a future 
treatment system and / or storage tank. To this end, the concept-level design 
considers a future Reverse Osmosis (RO) treatment plant or application of 
emerging technology for the biological treatment of nitrate. (Design: 2017)

New Well Installation and Replacement of Existing Well, Ukiah, CA
Mr. O’Brien was the project manager for fast-track project to install two 
municipal wells in response to drought conditions. The drought had 
resulted in the severe reduction in surface water supplies and a sharp 
increase in the use of groundwater. In addition, the project required the 
simultaneous evaluation of an existing well that has been losing produc-
tion capacity and had elevated bacteria. Both wells were designed con-
currently and include the installation of multi-zone monitoring wells.

Education
BS, Geological Science, San Diego 
State University, San Diego CA

MS, Geology/Hydrogeology, San 
Diego State University, San Diego, CA

Certification/License
Registered Geologist: CA (6846)

Certified Engineering Geologist: CA 
(2132)

8-Hour HAZWOPER Annual 
Courses

Areas of Expertise
•	 Groundwater Planning

•	 Groundwater Treatment

•	 Well Design and Construction

•	 Well Rehabilitation

•	 Groundwater CEQA Analysis

•	 Water Resource Management

•	 Litigation Support

Professional Activities
CA-NV AWWA

•	 Water Well Technology 
Committee

Groundwater Resource 
Association (GRA).



Kent O’Brien, PG, CEG

Hazen and Sawyer

Optimization of Carbon Treatment for PCE and Cost Recovery, Well 4, Sebastopol, CA
Mr. O’Brien is the lead hydrogeologist for a 900-gpm municipal well equipped with duel carbon beds for the 
treatment of chlorinated solvents cause by a hazardous materials release. Well 4 has been in operation since 
1958 and is the primary water production source for the City. Contamination of the groundwater occurred in 
the 1970’s and the plume has been migrating to Well 4 during the last 20 years due to a change in groundwater 
flow conditions. Treatment by carbon will continue for an additional 30 years. Replacement of the aging Well 
4 is required to maintain both plume containment and water supply for the City. Mr. O’Brien is providing liti-
gation support for additional cost recovery from the parties responsible for the contamination to replace Well 
4 at the same location and maintain the carbon system in operation.

Design and Permitting of Injection Wells, US Marine Corp, Camp Pendleton, San Diego, CA 
Mr. O’Brien completed the design of 16 injection wells and related groundwater monitoring wells for the injec-
tion of 870 acre-ft/year of tertiary treated wastewater into the aquifer along the coast north of San Diego, CA. 
The purpose of the project is to protect the drinking water aquifer from seawater intrusion caused by inland 
groundwater well pumping and to manage the salt and nutrient loading in the groundwater basin. Mr. O’Brien 
is also completing the Waste Discharge Requirements technical report and developing a strategy for managing 
salinity changes in the injection area. 

New Well Installation and Replacement of Existing Well, Ukiah, CA
Mr. O’Brien was the project manager for fast-track project to install two municipal wells in response to drought 
conditions. The drought had resulted in the severe reduction in surface water supplies and a sharp increase in 
the use of groundwater. In addition, the project required the simultaneous evaluation of an existing well that 
has been losing production capacity and had elevated bacteria. Both wells were designed concurrently and 
include the installation of multi-zone monitoring wells.

Groundwater Storage and Recovery Project EIR, City and County of San Francisco, CA
Mr. O’Brien’s role was developing the hydrogeologic section for the project level CEQA document related to the 
aquifer storage and recovery (ASR) project proposed by the San Francisco Public Utilities Commission (SFPUC). 
The SFPUC proposes to provide surface water to Partner Agencies (the cities of San Bruno, Daly City and Cal Wa-
ter) to be used in lieu of the agencies pumping groundwater during normal and wet rainfall years. The reduction 
of pumping by Partner Agencies would ultimately increase groundwater storage within the South Westside 
Groundwater Basin. Stored groundwater would be utilized by pumping 16 new Project wells during periods of 
insufficient surface water supplies (i.e., dry years). The EIR is approved and the project is under development. 

Power Efficiency Evaluation 19 Municipal Wells, City of Redlands, CA
Mr. O’Brien was the lead hydrogeologist in citywide evaluation of operational efficiency. The broad reaching 
study evaluated the City’s operations to identify cost savings. A focus of the study was the power consumption 
of the water supply system, half of which consists of 16 operating municipal wells with flow rates up to 2,000 
gpm. Mr. O’Brien developed a program to use existing data to identify the most cost effective wells to operate 
and which to redeveloped or used only for backup. 

Well Construction Litigation Expert, City of Davis, Davis, CA
Mr. O’Brien provided litigation support as a technical expert in well construction standards and standards of 